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COMMODITY(HIZS! BRI A B SRR P EN 10204 TYPE 3.1 — 2004 208 gRUN R ABS 06
—— g = {06, Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATON(HIZT2) P CUSTOMER(D 24 Ab: AUFETIAHF)
Hydrostatic Tensike Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DW.I Test( 'C)
Test Tensie Strength CWN Impact Test('C)
TYPE TOTAL Yied Y/R Meax. o,
oF SZE PCS WHEGHT LENGTH ISpec| e wer | Stergth | Rete EL Vale ) Shea]  ShearAwea(%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure{Time| %2 Aea
B\D (1A xS HxZ0)) ¥2( MPa | MPa | MPa | % % | *3 N . HEREEE IO ERERE
1 =) «a) ™ Pl JseciMn So | S e o
: = Mex. Oiteria : In the case of 10x10)
1 EB BE 20" X0.250 " X 6,150 M 14 6,763 86.1 P81399 50 | 5 T 4m 474 381 38
2 EB BE 20" X0.250 " X 6,150 M 2 %66 123 PB8335 50 | 5 T| 555 501 456 37
3 EB BE 20" X0.250 " X 6,150 M 2 %6 123 PB8367 50 | 5 T| 5% 497 450 3
TOTAL 18 8695 1107
Chemnical Composition(%) 2:x100 3 :x1000 4 :x10000 Zn-Coating Test HC-Test HIC Test Remark
. | Mn ; cm3 .| Copper Suffate | Colapse SSC e e
Spec. cl & |glP |5 la|lNle |m]v 28 Zn Codling 5 Prmwe | Q| OTR-|-csm P g )!(1.)Type ofppe‘end(t’c)
No.| HealNo. sal 21 2] 2|3 |3|z2]|z2]z2]3]3]a Time | Restt | psi % | % | % EBERW Back B Bovel End
Mn %2) L: Longitudinal, T: Transverse
0 | %3) B: Base, W: Weld Line, H: Heat Affected Zone
Mex. 0 120 | 50 | 45 | 40 | 4 | 40 | 150 | 80 | 1000
1| P83 Hl e[ 1 [m]w0] 7 ¥4) H: Heat(Ladle) Analysss, P: Product Analysis
3%7) For each reduction of 0.01% below the specified C max.
e £ i w 10 9 1 L Z 2 L 4 an ncrease of 0.06% Mn above the specified max.
Pl7 v |7 e |81 | 1T 2]2]2]aH4 wilbe pemitted p o a max. of 1.65%
2| Pes3s H|l 6 | 16 |1006] 8 | 1 10) CM3=CuNHCr+MotV
Pl 6 |16 |106] 7 |2 1 2 1 2 | 8 % SPEC YEAR — ASTM A53(2012ED)
ple ||| 7| 2]2]:1 2|l 2| 2| s
3| Pssw7 H| 6 | 16 |104| 8 | 2
ple | ]|wor| 7| 2]2]1]z2]:1 2 | 52
ple .|| 7|2]2|1|2]2]|2]|s==
Non—Destructive Test Rattening / : :
Heat Treatment T Bending Test Visual & Dimension
GOOD GOOD GOOD GOOD
2 HE2 23 A0 eAASE ESELICL
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
* 2 ANSHA 2| AASEL AZA QEA 2R} LAE 4 YOT, ZASHAM S HZA A2 X2 20|22 SHoh 4 YBLICL
SURVEYOR

* B AABYME FEQ MA2MHAMY B HZNZEEH S AHRYUT, MA2M HWE2 S DAL A &QIstA 5 ASUCH(http://sm.hyundai—steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’




